

TEST REPORT

No. CPSA/251272402-CB88485
Job Ref. 2025-11-06-010

REPORTED DATE : 18 December 2025

BIOMAX RUBBER INDUSTRIES SDN.BHD (921772-K)

Lot 3612 , Off Jalan Kuala Selangor, Batu 19,
Mukim Sg.buloh, 47000 Selangor Darul Ehsan

The following sample(s) was/were submitted and identified by applicant as:

Sample Description : BIOMAX -POWDERED- 20251010
Sample Type : Medical Examination Gloves - Type I
Lot No. : 20251010
Colour : white
Manufacturer : Biomax Rubber Industries Sdn.bhd
Production Date : 10 October 2025
Country of Origin : MALAYSIA
Country of Destination : MALAYSIA
Size : M

Quantity Tested : 500 pieces
Test Parameter : Freedom from holes
Test Method : ISO 11193-1: 2020
Test Specification : ISO 11193-1: 2020
Sample Received : 6 November 2025
Testing Period : 6 November 2025 - 25 November 2025

Test Results :

Acceptable Quality Limit (AQL): 2.5
Accept: 21
Number of non-conforming (leaking) glove(s): 15

Remark : The reported sample size is as per customer request.

This report supersedes report no.: CPSA/251169159-CB88485.

SIGNED FOR AND ON BEHALF OF
SGS (MALAYSIA) SDN BHD


PHOON YUEN THENG

SECTION HEAD

IKM NO. L/2549/7587/16

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 7 days (for perishable samples) or 30 days only from date of report.